Lo . : ' N, .-~ COMPACT TRACTORS
- s ‘ . : 220 - S/N 14035005 and’ AFTER
222 -.S/N 14035630 and AFTER
R S ' . ’ 224 - S/N 14038300 .and AFTER

e : 444 - S/N 14039740 and AFTER
e . ' : - - Parts Catalog 8-2742 -
B . : NOTE This catalng replaces
. Catalog B-2741

2-62-RP-500-494

i




T . . - ' . o CoEy

-t : : - - . s . &
\ = " - L . ’ ' .
PAINT !\ND OIL MODEL 220, 222, 224 AND 444 COMPACT-TRACTORS ‘ . ’
. ; . . . . . " . . . - - . '
C ' ) PAINT - ) ‘ ‘ - - . . . .
REF. PART NO. - DESCRIPTION - : | o REQ'D - - - g ..~ PRODUCT IDENTIFICATION NUMBERS . ,
1 C 28849. BLAGK -semi - gloss, 12 oz spray (2 per carton) . .. ... ... .. & ... 1 : . ‘ ‘ o . . : o o .

y 2 C 28850  BLACK - semi - gloss, guart (2 per carton) .. .........c....... R 1, . L ‘ L - o - .
3 C 288581 BLACK - semi - gloss, heat resistant, 12 oz 'spray {2 per'cart9n) ceee 1 .
4 . C 28484- POWER RED - gloss, 12 oz spray (2 percarton) .......... e o
B C 28485 POWER RED - gloss, quart (2 percarton) ........ ... ... PO
6. C 30870 ' SILVER - gloss, 12/0z: spray {2 percarton). . ... ooonn 1 o
7 C 31643 ' POWER RED - gloss, 1 oz touch up, {1 doz. per carton} . .. ... ... ... 1 _ {‘g

' - ‘ o 5 S . . ]
1 C 32778 OIL - SAE 30,'SF, quart (12 per case), ......... 1
12 C 32777 OIL - SAE 5W20,.SF, quart (12 percase) .. ... ... ... ... .. ... c 1
-3 C 32778 OIL - SAE 20W40, SF, guart {12 per case) . ... .. .. R -
i . L ' [ER] _‘ . A\ ¥ <, % \ /-\\ .
, S I P SRR \Wa G000
| : TRACTOR MODEL AND - ENGINE MODEL, SERIAL AND
SERIAL NUMBER - . ' SPECIFICATION NUMBER
M . 3 S : - TRACTOR MODEL © ENGINE MODEL
| 920 Lo , C26982 .
: ST K-241-AS SPEC. PF46837
- c . cmee . - :
_ K—3Q1-AS SPEC. PF47803 .
- . - .- Co6984 ‘
. i 24-444 K-321-AS SPEC. PF 80410 °
|/ ]
NOTE: This catalog contains A-refe'ren'ces to serial
numbers. Use these serial numbers as a guide’
; to order the correct part.’ :
oy \ L)




~

INDEX

“There is an index at the front and rear'-of thls catal'og..

The front index is an alphabet:cal mdex of the major

" groups or assembhes

T

The rear index is a numerical index of the part
numbers’ and pages on which these numbers are
* shown.

' 7

) ILLUSTRATION

Each illustration.in this catalog shows a group of -

parts or components. These parts and components”

. are aligned approxlmately as the parts and com- .

ponernts on your. machlne Each part and component
in an illustration has a reference number. These’
reference numbers are in a list on.the page opposite
"of the illustration. Next to the reference number is

T the part number, description and required quantlty

of the part shown in the illustration,

H

‘UAR - “Use as requ1red“ lndlcates that the .part. .

. guantity |s variable.

NSS ""Not sold separately”’ mdmates that the part
1s only available as a component of an assembly or
the part must be purchased locally. If the part is an
assembly component, the descrintion will be in-
dented under the assembly descrlptlon in the parts
list.

O.’I_ - "Obtai‘n locally*

- “Footnotes’’ are added to a part number when

.more information is needed for identification. They_
only relate to the part numbers indicated.

INDENTED DESCRIPTIONS "

An assembly can have.many componeﬁts. The com-
ponents of an assembly are indicated by an‘indented
description: The guantity for an indented part is the

total needed for that complete assembly.. See the .

-32

example. .
REI. PART NO. DESCRIPTION REQ'D
C 55153 . CYLINDER ASSY . -rearsteering .. ..................0n" .. .. R
28 .C BB208 SOCKET ASSY -rear cylinder .. ........ VL W 1
29 C 55956 PLUG - adjusting, socket assy T R . 1
30 C 56957 JSEAT -socket ball .. ..~ 7770 L L 2
31 C’ 56210 SPRING SOCKBL . e i T
C 56209 . ——SEAT - 80CKEt SPING - . . - oo o oo 1
33 G 45175 . CLAMP ASSY - s0cket S8y . . ... .ot 1.
. 18- 836 BOLT - 172" x 2-1T/4'"N.F. hex . .. .. ... . ... ... . .. ... ... 1
34 132- 104 CPIN -cotter, 3/16°  x 3" . ., "
35 C 55889 . STUD - ball; socket & cylinder ;. . . . .. O C 2
36 . 13 410 ‘BOLT - 1/4" x 5/8” N.C.,hex. .. .. . ... . .. . .. .. . ... .4
LOCK WASHER - 1/4'" SAE- .................................. 4

37 ‘92- 4

1

1

GENERAL INFORMATION -

PARTS ORDERS

", All orders must inciude the following information:

1. Correct part number. .

2. Complete description of part or compon‘ent.'

3. Total quantity of each part or component.

4 IPrbcIuct .madbel number.

CATALOG REVISIONS

"~ in the operator's seat in the normal. operatmg

5. AN necessaI'y product identification numbers.
6 Method for sending the parts.
7. Complete and correct address. .

*

As the proauct changes, new pages will be available

. for your catalog. A notice will be‘issued.

v
Put all revisions into the catalog as
soon as possnble

IMPORTANT:

RIGHT HAND AND LEFT HAND
IDENTIFICATION

. 1

t

The words right hand (RH)‘and left hand (LH) as ust -

ed in this catalog indicate the direction 'while you are

position.-

[4

e ——

Air Cleaner
. Battery

Breaker Contacts. ... ... ... .

Camshaft ... ..... e e
Carburetor. . ............ S
Connecting-Rod . . . .. .. baad
Crankshaft : )

' Cylinder Blpck . . . .. U
Cylinder Head ‘

Electrical System. ... ... ..% ..

_Engine Block & Attaching Parts .

Electrical Systerﬁ ...... P
Fan ............. et e H

Axle, Front'............ .. ..
o Axle; Rear. . ... L. L.

Brakes ............. ... ...
Control, Speed
Decals ...................
Electrical System. . ... .......
Fenders...................

HMydraulies ': .. ... ..........
Coupling, Pump Drive ... . . . ..
Hoses, Lines & Fittings

" Motor, Hydraglic Drive . .. ...
Pump...................
Malve, Control
‘Linkage, Valve, _Control —-——

*———Implerient. Lift Lever ......... ‘

Instruments’. . ..............

. Page
5
69-75

. 27-29
11-15
s, 11-15

1721

17-21
69-79

~7-9

Page

43
51
25

47

. 85
81-87
69-79

41
37-39
37-39

49
37-39
53-63

57
53-55

63 "

7%
.79
7-9

17-21.
5
. 35"

Cuny
ALPHABETICAL INDEX
ENGINE sé"c,nén
Grid ' R Page -
A8 Flywhesl . . ... ... 17-21
F2-F8 Fuel Pump.<’..... . - 27
-F12  Fuel Strainer .. ... ... ...... 27
A10-A12 Fuel System . ... .. ......... 27
A10-A12 GasketKits . ............ ... . 23
C2-C4 Governor. .. ...........u... 31
A14-B4 Muffier .. ................. 5
A14B4 Shields .............. ... 25
B6-BTO OiiPan ................... 17-21
B6-B10 " Piston . ... ... ... ......... 11-15
F2-F12 Spark Plug .2 ............ 69-75
B6-B10 Starter .. .. .. ... .. .. ... .. 67
. AB Tank.Fuel.......... ...... 27
- C10  Throttle Control ............. 31
A10-A12 Valves .................... 7-9
BASIC TRACTOR SECTION -
Gride . E SR Page
- D4 N7 and L17 Hydraulic PTO.... 101-103
D12 L7 Holding Valve ... ..... e 109
B14 L29PTO.......... P 1%
D8 M9 Hoiding Valve .. .... ... .. 109
E12 M19 Flow Control Valve Kit .. . 107
F14-G6& _ Models K8 & K10 Wheel .
F2-F12 Weights . ............... .. - 89
© D2 Model J28 Three Point Hitch . . . 93-95
c12-C14 Model F27 Three Point Hitch |
C12-C14 Adapter . ................. a5
D10 Model H13 Weight Box .. ... .. 99
€12-C14 " ‘Model H18 Counterweight . '
D14-E10 Brackets .......... PR 39
E4 Model J30 Hydraulic Lift . ... .. 91
D14-E2 Model K22 and K24 ’
- E10  Sleeve Hitch . ......... .. . 97
E4 . Mounts, Engine . ... ......... s 3
_. E6-EB .Mounts, Heat Exchanger . ... .- --- 2b
E12 N9 Holding Valve . ........... 109
D107 N19 Flow Control Valve Krt 107
F2-F8 PTOClutch........... . ... 33-35
" . Reflector, rear . ....... ... .. 77
Seat; Operator’'s .. .......... 41
Steering Wheel & Gear , . ... . 45
ToolBox...........; e N &
Transmission .. ............. 51
Wheels, Front' & Rear ...... .. 47

Grid

© B6-B1Q,

- G2
Cc2

- B12
R o1 R—

ZAB
Bi4

B6-B10 .

A14-B4
F2-F8
E‘I4
C2

A10A12

Grid

‘AB-AB - .

A4
BZ
K14
A12

- GB

- G12-G14

. G14
A4

AL .

G10

A2
ce
B14

A4

A2
C8-C10
F10

D2 -

D6
D2
D12
o8

il




i
. A .!‘, , " . - " , l .. - . ) s
4 Iz * MODEL 220, 222, 224 AND 444 COMPACT TRACTORS S
J Aln CLEANER S
,»f {3 PART NO.- DESCRIPTION : S . REQ'D
1 - KO 237895 . AIR CLEANER ASSEMBLY.............c...... R 1
, / 2 . «NSs - COVER - air cleaner (order K0237895) ........................ 1
; 3 -NSS BASE - air cleaner (order KO237895). ... ....... .o, 1.
' / 4 KO 237423 GASKET - cover, air cleaner ... ... ST i . oA
5 C 26703 NUT-wing 174" N.C..ooo i, P
y 6 ,r KO 275341 GASKET -airhorn.......................... el e 1
7. - C 28883 "ELEMENT - aircleaner ......0..........0......0.. e 1
8 . 177- 0 94 SCREW - fillister head 10-32x5/16” .....................0...:.. ,3(.
/ 9- 193- 6 LOCKWASHER -ext. tooth #10..... . .....0 ... ... ... ... ... © /3
/ 10 KO 237421 PRE-CLEANER .. ..., e L e /1 y
j / y
o i [l
‘;}"e' Faw ; ' ' ) /
- EXHAUST SYSTEM C
‘- REF. PART NO. DESCHIPTION T ) /7 REQ
1 ~C 26063 MUFFLER ASSEMBLY - exhaust (lncludes items 9 10, 13 P
& N and 14 banded together). .. ... e e T
2 C 22747, PIPE-engineexhaust ...................... [ PR S
3 61- 512 BOLT -5/16" x5/8" socket head ......0... ..., Ceeen e 2
4 c 10372+ GASKET -exhaust ................ e e S 1-
5 C = 26062 WRAPPER - muffler .. ... et Ve e e . A
"6 C 22889 - COVER-mufflerend....... ... ... ... i i, .. . 1
7 214- 272 * CLAMP:- muffier and wrappermounting.. ... 3
B c 22819 BRACKET - muffler mounting ... ... .. e e 1=
B 9 - C 28058 INSULATION - muffler ............. PR A L 1.
£ 10 C 29290 INSULATION - mufflerend ... ... e R 1
1 o} 28294 CLAMP -muffler ............ e e U 1
12 129- 102 NUT-5/16" -18hex........... e 2.
13 182- 404 LOCK WASHER-5/16".......... ... .o 2
L=

Printed in U.S.A.

February 1992°




. % T e ———

6 . L o o, 4 : MODEL 220, 222,224 AND 444 COMPACT TRACTORS T
. - ' - : o, [ . e
7 _ g . .. 220 AND 222 CRANISCASE' BREATHER -
REF. PART NO. DESCRIPTION S S - "REQ'D
1 ©129- 101 “NUT-1/4"N.C.hex................... e R, ) 1
2 192- . 19, LOCKWASHER -/4" . i 1
3 KO 275220 STUD-valvecover. . .........iveein e 1
) 4 KO 275143 COVER-valve ......... ... i i 1
- 5 KO 231032 SBEAL-breather. ... ... e e 1
" ‘B KO 235048 " GASKET-breatherplate ................ .. ... .............~ 1
7 - KO 235118 FILTER-breather ... ...t i 1
8 - KOG 235117 BAFFLE - breather. ... ......... e e PR .
.9 KO 235047 REED - breather....:... et [ e 1
10 . KO 235631 PLATE -breather.............. e e ] Lo 1
h . KO 275144 - GASKET-valvecover ..........: e, R S 1 Y
220 CAMSHAFT AND VALVES
14 . KQ 235826 VALVE-exhaust.................. - e e 1
15 KO 235008  VALVE-intake .............. IR SRR 1
16 KO 230170 INSERT - exhaust valveseat .. ..................... e e ' 1
17 ° KO 235007S  GUIDE-valve...... PR SR 2
18 KO 235011 . SEAT-valvespring.............coeeovnon.o .. U e . 2
1w KO 235010 SPRING-valve ...........0......... e oL e 2
20 KO- 230011 -  RETAINER-valvespring ................. e . .2
21 C - -KIT - valve retainer {includes bath halves) .................. DR, 2
22 KOD 235327 " LIFTER ASSEMBLY .. ... e e e e e 2
. 23 NSS o © SCREW -tappetadjusting ..... .. ... .. ... ... 1
24 . NSS _ LIFTER -valve .,..... R e L
: 25 cC 25043 CAMSHAFT ASSEMBLY ....... APUPI e . 1
i 26 KO 275066 SPACER - camsghaft, .005” (0,13 mm) ............... ..., - UAR’
26 KO 275087 © SPACER - camshaft, .010" {0.26mm) . .. .... .. e “. UAR
-27 .. C 30487 ‘ PIN-camshaft:7...... e [ 1
28 C 28680 SPRING ~-actuating. . ...................o00 . .. 1
//5‘222 CAMSHAFT AND VALVES
REF. PART NO. ~ ' DESCRIPTION o . REQD.
37 KO 235826 VALVE -exhaust . ...~ .... PR . 1
| 38 KO™ 235008 . VALVE-intake ............. e e e e e 1
; 33 - KO 230170 INSERT - exhaust valve seat .................. e . 1
" 40~ KO 235007S  GUIDE-valve....... e S 2
! A KO 235011 SEAT -valvespring.......:.... . ...... .. e 2
| 42 .. KO 235010 SPRING-valve ................. ... L 2
43 - KO 23001 RETAINER - valve spring .\ ....... e Cee 2
44 C 24884 KIT - valve retainer {includes both halves} ... ... P o 2
- 45 KOD 236327 LIFTER AGSEMBLY ... ..... e z
46 NSS SCREW -tappet adjusting .., ... .. . ..... ... 1
47 NSS R LIFTER -valve . ... e e i i
48 C . 25043 CAMSHAFT ASSEMBLY ... ... e 1
49 KO 275066 " SPACER - camshaft, 005" (0.13mm} . . ... e UAR
49 KO 275067 SPACER - camshaft, .010” {(0.25 mm} ...... F UAR
50 C 30487 PIN-camshaft .. ........ - .. .. .. ... R 1
81 C 28680 - -SPRING-actualing...... 0 .. ... i 1

' Printed in U.S.A.

c 28680

-SPRING - actuating. ... .. B

February 1992




REF.

S OoLESNANMO A WR

—3 3

REF.
14
15
16
17
18
19

21
23
24
25
26
27

28

Printed inuU 5.A.

.y 4

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS : . 9
224 AND- 444 CRANKCASE BREATHER . : o
PART NO.. DESCRIPTION . ' ’ REQ'D
129- 1M NUT-1/4"N.C.hax....... e . S, . "1
192- 19 LQCKWASHER-‘!'/‘I""................,, .............. e 1
KO 275220 . STUD-valvecover...................... R 1
" KO 275143 COVER-valve ...t (I
KO 231032 SEAL - breather. . ... o e i 1
KO 235048 GASKET - breatherplate ........... R e e . A
KO. 235118 FILTER - breather- ............ R DT U §
‘KO 235117 BAFFLE-breather................. [ -
KO . 235047 REED “breather......... e e e e e e 1
KQ 236631 PLATE—breather.-.........:.N ........... S R 1
KO 275144 GASKET -valvecover ... .. ... ... i e 1
224 AND 444 CAMSHAFT AND VALVES -
PART NO. 'DESCRIPTION I e e REQ'D-
KO 237672 VALVE-exhaust ............. [ AT 1
KO ' 235582 VALVE-intake *............... BT S T
KO 230170 " INSERT - exhaust valve seat ...... e e ST 1
KO 235007 S ~ GUIDE-valve....................... AR e 2
KO 235011 - SEAT-valvespring.......... S L. \ G 2
KO 235168 SPRING-valve ................. e s e L 2
KO 230020 ROTATOR - valve (Furnished in pairsonly) . .......... e : 2
C 24884 - KIT - valve retainer (includes both hatves). .. .. .... .. e 2
KOD 235327 LIFTERASSEMBLY . ............ ... e e 2
NSS " . SCREW -tappetadjusting ......... ...... A o
NSS - LIFTER -valve ...:............ e, e S 1
C 25043 CAMSHAFTASSEMBLY ............... e e 1
C. 28680 SPRING - actuating......... e e e el o1
KO 276066  * SPACER -.camsghaft, 005" (0.13mm) ... ... ... ... ... s S UAR
" KO 275067 SPACER - camshaft; .010" (0.25mm) ............... e . UAR
C . 304e7 - PIN-camshaft «.....0 .............. e -1
— ¢
1

February 1992



S

10 . MODEL 220, 222, 224 AND 444 COMPACT TRACTORS - "
- - 220 CRANKSHAFT, PISTON - CONNECTING ROD
= REF. *. PART NO, - DESCRIPTION REQ'D-
1. . NSS ) PISTON AND ROD ASSEMBLY (Std. size) ......... e DA
2 c 29518 PISTON ASSEMBLY (For oversize, see itern 15} .............. 1
3 . KO -235004 . RETAINER - piston pin . .. ... P S 2
4 . NSS PIN - piston ....... e e, 1
5 . NS§S§ 2 PISTON .. ... B!
B 6 KO 235287 RING SET - piston (For oversize, seeitem 16) . §. .. ........ 1
-7 NSS RING - top COMPression ............... 0. .vee... 1.
-8 NSS - RING - Znd compression {Includes expandgr) .. ... ... 1
' ] - NSS . . . RING - oil {Includes expander) ....... ...\ . F 1
. 10 C 30484 CONNECTING ROD ASSEMBLY {For undersize, see item 18) SO 1.
1 KO - 235003 WASHER -special ...............0..........ve s 2
/ 12 192 21 “LOCKWASHER ............ooooiiii i s 2
- 13 NSS SCREW - cap connectingrod ............. e * Z
. 14 NSS .. " ROD:connecting ..o.ooonu e e ' 1
- . 15~ C. 29518 PISTON ASSEMBLY - .010" (0.26 mm) oversize .............. 1
: ‘ 165 -, .C -29519 . . "7 PISTON ASSEMBLY - .020'" (0.51 mm) oversize . . . . AR 1
P 15 C . 29520 PISTON ASSEMBLY - .030" (0.76 mm) oversize . . . . . PR 1
q 15 c 29517 - PISTON ASSEMBLY - .003" (0.08 mm) oversize tuse std. ring set] 1
- 16 KO 235288 - RING SET - piston 010’ (0.25 mm) oversize . ............. 1
- 16 KO 235289~ _RING SET - piston 020" (0.51 mm) ovarsize .............. 1
= 16 KO 235290 'RING SET - piston .030" (0.76 mmoversize .............. 1
18 - 1810 CONNECTING ROD ASSEMBLY G107140.25 mm} undersu:e 1
. 19 C 28678 OIL SEAL - crankshaftrear. ... . e f 1
° /) 20 C . 28669 BEARING - ball, crankshaft ........................ . ?. .. ‘e 2
21 c .2831 KEY - 1/4" Sg. x 3/4" (Pump Coupling} ................. .... . 1
p}*« :' 22 - C 29025 KIT - crankshaft includes haftiware, ref. 27, 28 ... L 1
7 23 C 28289 KEY -fiat 3/16" x 3/16"" x 3/4" |(FI\/whﬁ'eH ....... A 1
29 -C ., 3289 OIL SEAL - crankshaft, front .. ;... ... ... . .. .. PR .o
25 C 26421 . WASHER - 5/8 ............. P i I
26 < 131 580 NUT - special Marsden 5/8' N.F, ..: e T 1
27 C 29812 WASHER - flat, . ... ... e e [P S 1
28 28- 620 BOLT - 3/8" 24x11/4”..... ......... . i
29 NSS 22 KEY -3/16" x 1" Woadruff, flywheel {obtain locally} . .. . .. Ui e 1
EARLY PRODUCT!ON u !
| ;ﬁo " ’
| 2 e .
| b - o '
% @ . . . -
." !
]
@5 D |
ok -
EARLY PRODUCTION_ ) B
Printed in U.S.A, o . ‘ ' February 1992




29 NSS

“Printed in U.S.A.

v
12
L E
ok . REF. © PART NO.
. T NSS ‘
. 2 .C 29521
- 3 KO 235004
: 4 NSS
. .5 NSS
.6 . KO 235889
7 NSS
8 NSS
g NSS
10 . C. 30483
.1 KO 235003 -
1220 192- 2
13. NSS -
14 " NSS |
15 - . C 29523
g 16 "C - 29524
.16 C 129825
“ 15’ C 29522
16 KO- 235890
16 KO 235891
16 . KO 235892
18 c 23135
19 C 28678
20 - C 28669
21 - 28321
22 - KOB 235849
oL 23 C 28289
. 2 Cc - 32891
‘ 2% - C . 26421
2 131- - .'580
27 C- 29812
28 28 620 -

o= B

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS -

- | ) o 222CFIANKSHAFT PISTON — CONNECTING ROD

DESCRIPT!ON

PISTON AND ROD ASSEMBLY (Std. size) ........... e
- PISTON ASSEMBLY (For oversize, seeitem 15} ......... e

. RETAINER - piston pin ... .. e PR
PIN-piston ...........c..voiennnn. e,

PISTON oot e e et

RING SET - piston (For oversize, see item 16) .............
_RING - top. compressmn ...........................

" RING - 2nd compression {Includes expander) e

RING - oil {Includesexpander) . . ............. ...... -

CONl\fECTING ROD ASSEMBLY (For undersize, see item 1BJ

WASHER -special . ... .. i,
LOCKWASHER ..............cc.co.iuen. U o
SCREW - cap, connectlng rod..... e [ ;
ROD-connecting ...... .. .oooiannn. S, .
PISTON ASSEMBLY - .010” (0.25 mm) oversize .. ............
- PISTON ASSEMBLY. - .020” (0.51-mm) oversize ..............
PISTON ASSEMBLY - .030” {0.76 mm) oversize ..............
PISTON ASSEMBLY 003" (0.08 mmloversize (use std. rlng )

set)

RING SET - piston .020”" {0.51 mm) oversize

- February 1992

’ RING SET - plston .010’" {0.25 mm) oversize .............
RING SET - piston 030"’ {0.76 mm) oversize ......... o

] CONNECTING ROD ASSEMBLY - 010” (0.25 mm) undersize . . .
OIL SEAL - crankshaftrear " .................... e

BEARING - hall, crankshaft . ... .. ot

"KEY - 1/4” Sq. x.3/4” {Pump Coupling) e
KIT - crankshaft {includés hardware, ref 27,28} . ..... ... R,

KEY -flat3/16” x3/16" x 3/4" {Flywheel) ~ ........... R .

OIL SEAL - crénkshaft; front ... ... . e

WASHER-5/8" ... ... e
NUT - special Marsden 5/8"” N. F e ey
WASHER-flat ... ........:..00ns e e P,

BOLT-3/8"-24x1-1/4....... D e P S

KEY - 3/16” x 1" Woodruff (Flvwheel] {obtaln Iocall‘/’ """"""""""

13

REQ'D .

_l_A_.a_nMMM.—l_I_l‘—.a_l_l_lM.—l—-l

G G T N e . e
.. -



EARLY PRODUCTION

Printed in U.S_LA.

wmummamm—-%
-

-

2

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS

L

‘DESCRIPTION -

| 224 AND 344 CRANKSHAFT, PISTON — CONNECTING ROD

, PISTON AND ROD ASSEMBLY (Std. size)

. PISTON ASSEMBLY (For oversize; see item 15}

RETAINER - piston pin

PIN - piston

PISTON®

~ RING SET - p|ston {For oversize, see |tem 16}

RING - top compressuon

RING - 2nd compression (Includes expander}

RING - cil {includes exparder) .........0....

CONNECTING ROD ASSEMBLY (For undersuze see item 18) ..

- -C
- C

WASHER - special

* LOCK WASHER -3/8"...... P S -

SCREW - cap, connectingrod .. ... ... P .

ROD - connecting

* PISTON.ASSEMBLY - .010” {0:25 mm) oversize
PISTON ASSEMBLY - .020” {0.51 mm) oversize
PISTON ASSEMBLY .030" {0.76 mm)oversize

P_ISTON ASSEMBLY - 003" {0.08 mm) oversize (use std ring set}

“RING SET - -piston .010" (0.25 mm) oversize
RING SET - piston 020" (0.51 mm) oversize
RING SET - piston .030" (0,76 mm) oversize

CONNECTING ROD ASSEMBLY - 010"{0 25 mm)underSize R

"OIL SEAL - crankshaft, rear .................. . ...

PART NO.
NSS X
©C . 29826
KO . 235004

NSS

NSS

KO 236763
NSS

NSS

NSS

C - 30483
KO 235003
192- 21
NSS .

NSS .

20528
29529

C 29530
C 29527
KO 236764 .
‘KQ 236765
KO 236766 .
c 23135
. C 28678
C - 28669 -
e 28321 -
C . 30504 .
C. 28289 '
C 32891 .
C 26421
131- 580
¢ 29812
. 28- 620
‘NSS,

* BEARING - ball, crankshaft

- KEY*-1/4" Sq. x3/4"" (Pump C0upI|ng)

KIT--crankshaft {inctudes hardware, ref. 27,28)

KEY - flat 3/16" x 3/16"" x 3/4"' (Flywheel}

OIL SEAL - crankshaf‘t front

.....................................

NUT - speual MarsdenS/S”N E. ........

WASHER - flat. ..

BOLT - 3/8"

24X NI e -

KEY -3/16 x 1" woodruff {flywheel} obtain locally .

15

REQ'D

. February 1992,



16

Fir

REF. PART NO.
1 c 21814
2 KO 270158
3 KO 270889
4 KO 236675
. B . C 30482
7 C 27283

\\ ‘
b
) . . . \ . )
MODEL 220, 222, 224 AND 444 COMPACT TRACTORS A7
220 ENGINE BLOCK AND ATTACHING PARTS _
" NOTE: To order complete engine see page 1. ' ' -
DESCRIPTION . - ‘ ' " . REQD
- SPACER -cylinderhead . ......., e e R . B
BOLT -~gylinderhead ..................... e e O 2
WASHER -cylinderhead ... ....... e e . 9 .
HEAD - cylinder. ...... e e ina . i1
GASKET-head .......................... e S 1

BLOCK ASSEMBLY .- ¢ylinder, short (Includes crankshaft, piston '
assembly, ring set, crankshaft seals, rod assembly, camshaft
.assembly, valves, bearings, plate and plate gasket, governor
gear assembly and cross shaft) (also includes gaskets)

. and hardware for mtg. flywheel . .. ................ S e 1 -
9 KO 230170 T INSERT -exhaustvalve ............................... A R
10 KO 235007 S GUIDE-valve:.................... e 2
1 KO 235125 S . SHAFT -stub, governor .. ... . SO gy s et o 1
12 . C 28691 BEARING - needle, governorshaft ......................... . 1
13 41- 18 PLUG - expansion . .. . . . N e S S N B
14 113- 209 - BOLT-3/8"x1-1/2"N.C.hexplated .......................... " 4
15 192- 21 LOCK WASHER -3/8"plated ................... T 17
16 KO - 235025 'GASKET - camshaftcover.......... e e e e e |
17 KO 235026 COVER - camshaftgear ... ... ......................... e ; 1
18 -192- 19 " LOCKWASHER-1/4" plated . .. ....... e J . 4
_ 18 113- 1 BOLT-1/4"x1/2” N.C.plated ............. e 4
20 . KO 235353 GASKET -ocilpan .,... S e e . 1
21 c 27279 FLYWHEEL ASSEMBLY ............... T 1
: 2 NSS RING GEAR ........ .. .. U e S 1
23 C 22699 BASE-oilpan........ e e 1
. 24 192- 18 LOCK WASHER - internal tooth ... -........ e P 4.
25 C 32947 ' SCREW -stator #10-24x3/4" ................ .. P B -4
26 c 14399 - PLUG-oildrain . ... ..o i e 1
27 " C.  .28678 OIL SEAL - crankshaftrear. .................... P Lo 1
23 ~C 28669 . BEARING - ball, crankshaft ... .. e e e . 2
29 KO 235757. . ~GASKET-bearingplate ....................... e P 1
29 KO. 235070 -+ ° 'GASKET-shim, .010{0:25mm} ..............ooi. . . .. .UAR
) ‘NSS . "PLUG - button, timing hole {obtaintocally) ........................ ' 1
31 C = 2429 PLATE=bearing ... ... ... ... .. .. ... siuounn..s e 1
32 Cc 28692 STATOR-15amp......... S - 1
L C- 25338 CONNECTOR-stator.............. et R 1
32 113- 207 BOLT -3/8"x1” N.C. plated ...... e e e i 4
X C 32891 OIL SEAL -crankshaftfront. . ....... ... ... . ... ... ... ..., o1
35 C. 24490 FILLERTUBE -crankcase . .. ..........coiiveniieninnnn.. RN T
.38 NSS DIPSTICK ASSEMBLY (use C30868 kit, includes plug) . ... ... .. . -
39 Cc 28217 0" RING - dipstick ....... . PP S N e 1-
40 C 24491 - DIPSTICK-0il .......... IR . SRR 1)
-41 c . 28217 “0"” RING - dipstick ........ e e L. 1
4 KO 235748 STRAP -Hifting. .. 5l S R
43 C. 18814 NIPPLE - oil drain extension . . . ... ........ e e e ’ 1,
. 44 T 14906 GASKET -plug, oildrain ... ... ... ..ottt . 1:
. 4B 21- 12 ELBOW -street ....... P PP e e X 1
46 128- . 143, | NUT-3/8"N.C.hex, jam :....... D PN AN 8
47 129- 103 NUT-3/8'N.C.hex................... e R 6
48 KO 237277 . STUD - cylinder head . ............... e e 7
41- . 1015 “PLUG - welch 15/16 x 1/2" {use to plug dipstick hole) . ... ... ... . ’ L
-

Printed in U.S.A.

February 1992 - .



. . + ) C N ) . ) N \ ) o " ’ ‘ ‘ :
- - .o ) . ‘ . . . - - . ) . K ’ L ' -

" o | o o T - - : - MODEL 220, 222, 224 AND 443 COMPACT TRACTORS 19

222 ENGINE BLOCK AND ATTACHING PAI’iTS

b NOTE: To order complete engine see page 1.
REF.. PART NO. DESCRIPTION . REQ'D
. 1 C 21814 " SPACER-cylinderhead........................... DU -1
{ 2 KO 270158 BOLT - cylinder head 3/8" x 1-1/2'" N. C hex ... . 2
3 KO 270889 ' WASHER - cylinder head .................. e ~ 9
4 KO 237670,  HEAD:cylinder........... e e U 1
5 -C ~ 30482 GASKET:=head ................. T e e 1
7 _C - 30605 - - BLOCK ASSEMBLY - cylinder, short {Includes crankshaft, piston
. ‘ ‘ assembly, ring set; crankshaft seals, rod assembly, camshaft
assembly, valves, bearings, plate and plate gasket, governor gear
assembly and cross shaft) (also includes gasket set) e
. . - " and hardware for mtg. flywheel .................... U L. 1
9 KO 230170 INSERT - exhaustvalve . ...... P S
10 KO 235007S = GUIDE-valve................ e e i 2
.11 - KO 2351253 SHAFT -stub, governor........... s e AU 1
12 .C - 2869 .BEARING - needle, governor shaft . ." ...... e e o
137 41- 18 PLUG-expansion ...............0 .0 TP e o
14 .o M3 209 BOLT-3/8" x1-1/2" N.C. hex plated ................ e © 4
15 192 21 LOCK WASHER-3/8"plated .. ... ............ e 7
.16 KO 236025 , . GASKET - camshaftcover......... S A . e 1
17 KO 2380260  COVER-camshaftgear-.............c..couiiviiiininnnns o1
18 192 19° - LOCKWASHER-1/4"plated . ........... e e e - 4
1B 113 1 ‘BOLT-1/4"x1/2" N.C.plated ....... . e 4
200 - - KO 235353 GASKET -oilpan -..... e e e e e e 1
21 c 27279 FLYWHEEL ASSEMBLY ........... e -1
22 ‘NSS RING GEAR 1. oo e e e 1
23 C . 22689 BASE-cilpan ............... e e e e 1
24 192- 18" - LOCK WASHER- |nternal tooth : .. ... .. e - 4.
25 C.. . 32047 SCREW-stator ... ... ... ........ e SR PR
26 c 14398 PLUG-oildrain ... ............. e . B
27 C 28678 OIL SEAL - crankshaftrear......... e : 1
28 C 28669 BEARING -ball, crankshaft ... oo oot 2
29 ' KO 235757  GASKET-bearingplate ........;... P
2% - KO 235070 GASKET -shim, .0107 (0.25mm} .. ... oot P "UAR
.30 - NSs | PLUG - button, timing hole {obtain locally) ... .. .. ... T -1
3 C 24290 PLATE-bearing .......... R PR e e e 1
32 © C 28692 ° STATOR................ R . 1
-C- 25338 . CONNECTOR-Stator ........c.ccvvuuenn. .., T 1
33 113- 207 - BOLT-3/8"x1"N.C.plated ........... R e P 4
34 C - 32831 " OILSEAL-chankshaft, front..........0............ .. S 1
35 - C. 24490 .. FILLER TUBE-crankcase .......... [ . 1
i - 38 NS5 o DIPSTICK ASSEMEBLY (use C30868 kit - includes welsh plug) ...... 1
.3 C - 28217 "YO”RING -dipstick ... R 1
40 c 24491 DIPSTICK-oil ............. J S DA
47 - C 28217 C"O"RING -dipstick ... e e 1
- 42 KO 235748 STRAP -lifting..........0.. ... oot P 1
\— ' . 43. c 18814 . NIPPLE-oildrainextension....." ..ot L 1
- L4 . C 14906 GASKET - plug, cildrain ....... e . : 1
45 221- 1412 - ELBOW-street .................. S Sl S 1
46 129- 143 NUT-3/8"N.C.hex, jam ......... P e e 6
47 129-. 103 NUT-3/8"N.C.hex......... e, e 6
" 49 KO 237277°  STUD-cylinderhead ... ... e e e 7

o ' : L - ST Printed in U.S.A. - ' ' o ., Februaryisw




MODEL 220, 222, 224 AND 444 COMPACT-TRACTORS‘ B

- 224 AND 444 ENGINE BLOCK AND ATTACHING PARTS
' NOTE: To order complete engine see page 1.

REF. . _PART NO. DESCRIPT[ON ‘ : : _ REQ'D .
1 C 24490 O FILLERTUBE. .. .v oot ve e e e 1
2 KO 270158 BOLT - cylinder head special 3/8" x 1- 1/2" N.C. hex ................. 2
3 KO 270889 WASHER - cylinder headbolt". . ...............0...... e 9
4 KO 237670 HEAD -cylinder. .. ... ... ... .. e, 1
- B Cc 30482 GASKET -head ....... .. 0 e e 1-
6 KO 237064 - GASKET - filler tube . . . .. e e 1
7 C 30506 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft and seais
' ring set, piston assembly, rod.assémbly, camshaft assermnbly,
valves, bearing, plate and plate gasket, governor gear assembly _
_and'cross shaft) {also includes gasket set) '
: and hardware for mtq. flywhesl . . . .. e 1
9 KO 230170 INSERT - exhaustvalve ..... .......... e T S !
10 KO 235007 S GUIDE-valve............ P S 2
.M KO 236126 S SHAFT -stub,governor. .. .......... e L SN 1
12 . C 21814 SPACER -cylinderhead . ........................... e ‘ 1
13 41- 18 PLUG-expansion . ... ... 0 oo, e e 1
14 113- 209 BOLT-3/8"x1- 1/2" N.C.hexplated . ... ... ... ... ........ q
T | LOCK WASHER - -3/8" plated ... cu.. oL P e 4
16 KO 235025 GASKET - camshaft cover, 0|Ifllltube..‘.......................!.. 1
17 192- 18 LOCKWASHER ......... ... e I e il 4
8’ 192 19. - . LOCKWASHER-1/4"plated..... e e 4
o 19 113- 1 BOLT-1/4"x1/2" N.C. plated e q,
S . ™ KO 235353 GASKET-oilpan ... ... ... . coiiiiiiiiiinn.n. PSSR N
' 21 173- 96  SCREW :#10x 7/16" round head machine . . .. .. e -3
22 192- 18 LOCK WASHER - #10internal tooth. . ... ... e e 7
23 C 22689 BASE-oilpan .................o0l B T
- .24 C 27279 FLYWHEEL ASSEMBLY .. i .ot it et 1
“ 25 NSS RINGGEAR .............. R : 1,
. 26 C 14395 PLUG-oildrain ............ e e e e : 1.
27 . C | 28678 OIL SEAL - crankshaft, rear ... .. ~........ P e 1
28 . C 28669 BEARING - ball,.crankshaft ..... ... ... .. ... ... . . .. .. 2
29 KO - 235757 - GASKET - bearing plate . ... .. e e e e 1
29 KO 235070 GASKET - shim, .010" {0.26mm) . ~~........ P S UAR -
30 NSS PLUG - button, timing hole (obtain locally) ........ T ol 1
31 C 24290 PLATE-bearing .......:..... oo, e PR 1
- 32 C 28692 STATCR.............. ..... P S JP . 1
. - 33 13- 207 BOLT-3/8"x 1" N.C. plated ........... e . 4
“' 34 .C 32891 -OIL SEAL - crankshaft, front .. ................. ... e .
35 - C 32947 SCREW -stator............... L ADIPU “ e e 4
33 - C - 24491 DIPSTICK ASSEMBLY ......................... 1
39 .. NSS COVER-use C27275. .. ............... ... P e 1
42 KO - 235748 STRAP-Iifting. . ......cvveeennn. P, e 1
© 43 C 18814 NIPPLE - cil drain extension . ................... P 1
4 C° 14906 ° GASKET - plug, oil'drain .......... e 1
45 S22 Mz ELBOW -strest . .......... e e e e 1
45 129- 143 NUT-3/8"N.C.hex, jam . ........cviviiiiiiannnn.. I 6
47 .. 129- 103 NUT-3/8"N.C.hex..................... P e -6
49 - KO 237277 STUD-eylinderhead ... .. ...oouiimt i i 7
50 C 28217 O-RING -dipstick ................... [ e ’ 1
Printed in U.S.A. . ' - ’ . * February 1992




REF. " PART NO. DESCRIPTION ' ) REQ'D
1 C 29737 KiIT-enginagasket......... ... v, 1
2 KO 231032 . SEAL-bBreather e 1
3. KO 235025 GASKET -camshaftcover ........0........ ... 1
4 KO 235353 GASKET -oilpan ............ e e e e 1
5 KO 235757 GASKET -bearingplate .................. ..o oo 6
‘5 "KO 235070 GASKET -shim .010” (0.25mm) . . ... ... e . "UAR
6 . KO 237064  GASKET - ol fill tube .. ....ooeeeenn... I 1
7 C 26518 .. GASKET - breakercover ................ P 1
8 C - 23860 GASKET - carburetorfiange | .'.....:................ s 1
9. C - 24887  GASKET - fuelpympflange............: e 1
10 KO 27534 - GASKET - carburstor airhorn . ... ... [P 1
11 KO 235048 - GASKET -breatherplate . .......cvvren e 1
12 KO 275144 GASKET -valvecover ... . .. ... . i e, 1
13 .C 10372 * GASKET -exhaust -........... e e 1
14. KO 235087 . GASKET -pan(notused)........... o covvrriieaniaao .. 1
- 18 . C 30482 GASKET - cylinder head........... T 1
3.
...‘i;,

Printed in U.5.A. -

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS 2

ENGINE GASKET AND SEAL KIT

February 1922 k




24

. - > . - - o ) - "- -| C
g w MODEL 220, 222, 224 AND 444 COMPACT TRACTORS - . 25
'_ - >‘ e . _ ) . ' ' "g:g;:‘:\ .
. . ] .. L : . - : .o .
- ‘ . e BAFFLES AND SHROUDS o 3
| REF. _* PART NO. DESCRIPTION . - | - : REQ'D
1 - C . 26985 DEFLECTOR -engine#it ..................... T D P
2 192- 19 LOCKWASHER-1/4"zincplated .. ..........coovvvvennennn ... 2
3 113- -1 BOLT-1/4"x1/2Z"N.C. hex, zincplated ...,........0u.oivne.. s 2
4 ‘KO- 237520 - BAFFLE- cylinder head (10hpenginel....:..........0 . ....... .. -1
4 - KO 237677 -BAFFLE - cylinder head (12-14 hpengine) .. ............c......... 1
5 c 27280 . - 'BAFFLE - carburetorsideair ..................0cuoiien, 1.
6 C 24879 HOUSING-blowsr ............ . ... o 1
7 13- 2 - BOLT-1/4" x3/4" N.C. hex, zinc plated ................ L .4
8 192- . 19 LOCK WASHER-1/4"zincplated ........................ ..... -4
9 C 27281 BAFFLE -cylinder ............................ ST T 1,
a‘ . ) 2 - ‘4 ’
é 'HEAT EXCHANGER MOUNTS AND MUFFLER SHIELDS
RS C' 27602  SUPPORT - Heatexchanger ...............i...... .. ... .. 1
i 2 "113- 7 118 BOLT -6/16" x5/8" .. .. ... 4
* 3 c 26098 SHIELD - heat, muffler . .,... .... e ) 1
4 18- 1 BOLT-1/4"x1/2"hexzp. :,......... ) e 2 L,
4 187- 1036 . BOLT-1/4"-20x0/2"self~tap . ... ..... o e o 2 '
B, C . 22903 S PAD-insulation, ... ... e i 1 ‘
6 - C 22874 "RETAINER -insulation . ..0. ... .. oo . 000 L -1
-7 7 1922 18 LOCKWASHER-1/4"......... ... I 2
S h ’ I "
. .
N =
- -
=
Printed in U.S.A, . : - February 1992

™,
A

”




1 P
MODEL 220, 222 24 AND 444 COMPACT TRACTORS &7
. KOHLER CARBURETOR
. . With adjustable main fuel jet -
" REF. PART NO. DESCRIPTION : ‘ " . REQD -
: NSS CARBURETOR ASSEMBLY - 220 222 {use (333213} ............. 1
NSS - CARBURETOR ASSEMBLY - 224 & 444.{use C33214) ... ... ... T
o~ 1 AL 72098 SPRING - tension, idle adjust. . .. .. o teeal 1
P 3 C 28879 . NEEDLE - main fuel adjust, 220,222 . .. .. .. S, 1
: | 3 C 24652 . NEEDLE - main fuel adjust, 2/ E A -1
| . 4 KO 200383 - SPRING -mainfueladjust ... ...........,,... e 1
l 5 C 28880 NEEDLE - idle adjust (220, 222) .......... e 1-
| 5 KO 275231 | NEEDLE -idleadjust (224 &444) . ............... ..... ... 1
L 8 - C 27276 - FLOAT - carburetor. ......... e e - 10
9 - KO 235448 BOWL-carburetor .............................. e . 1
i - 10 C 26422 SCREW AND GASKET ASSEMBLY - carburetor bowl st T
o R ‘ o : oo - N c 27278 KIT CarbUTETOT TEPAI. . ... .o et v e oA
|- o @ ¥ - ' s . . 12 NSS : INLET NEEDLE AND SEAT ASSEMBLY e . .// 1
I . ‘ ' o - 13 NSS . - GASKET-bowiring ..., e, vl 1
I -/@ o C - " C , 14 . C 27277 GASKET - bowt baffle. ... ..... T T . 1.
| ‘ . : : T 15 ‘NSS - GASKET - bowlscrew .........0........... O e .1
g < ' /@ ' : ' _ . S 16 . € 28676 PIN-float . _-.................. e e e 1
| " T _ a . . FUEL SYSTEM , |
I . S o REF. PART NO. DESCRIPTION - - ‘ o » " T REQDM.
1 ﬁ) ¥ NSS. . CARBURETOR - 224 £ 444 {use C33214} ... ........ . .. . o
: - 1 NSS - CARBURETOR - 220 & 222 (use C33213}. ... ...... ......... ERETE
~J 2 C 23860 GASKET - carburetor flange ...... . e P e 1
< 3 o 10678 ELBROW - fuel pump and carburetor ........ o . e . 2
4 214- 103-  CLAMP-hose1/2% ... ...:........ e L 1
"5 NSS " HOSE - carburetor 5-1/4" {use C28937 cut to length}. : o 1
6 - 192- 20 . LOCKWASHERB/16™ . ... ... ............... N e . 2
7 - M3 103 BOLT-5/18"x1"N.C.hex. . ... oo 2
8. C 24851 PUMP - fuel, all models {includes gasket & washers) ... ... S o 1
| - 71 412 . SCREW - 1/4" x 3/4” N.C. fillister head . e S 2
10 NSS - LOCKWASHER - 1/4” (0btain [0Gally).. . ... ..\ oeres e oeeen S 9
11 © KO 275341 GASKET -airhorn. .............. ...... o e 1
12 C . 23627 LINER - fueltank ...... P Lo ol LT 1
13 C 24837 GASKET - fuel pump mounting, allmodels .~.  ..... . 1
14 C 10657 ELBOW ASSEMBLY - fuel tank, flljer .. - . 1
C ' 14 C 10678*" ELBOW - hose 90° (shown) . TP 1,
: ' <15 C 28962 CLIP-fuelline .. ....... . ..., .. ... e 2
. ‘ 18 7 NSS | MOSE - fuel line 31-1/2" {use C28937 cut to Iength} e 1
17 - NSS* TANK - fuel {use C28940, C31978 and (2)214-103) ... ........ 0
17 C 28040% TANK -fuel ... o0 o0 L. 1
C 188 - ' C 11529 CAP - fuel tank (Includes insert) ............. T S
- o : 19¢ C  .29206**  CFILTER-fuel ... ... ... 00 o oo o 1
20 C 14680 . - CUSHION - fueltank................ e ' 2
. 21 217-- 292 ELBOW - hoseS50° ... ... e e e PRI 1
- , . i 2 . NSS HOSE - fuel line 7" {use C28937 cuttofength). ..o ... . .. 1
“Use before S/N. . Nt/
**Use' S/N and after - -
: CL 220.- 14068705
- ) . 222 - 14069642
' ’ ' 224 - 14070741
- 444 - 14072850
Printed in U.S.A. S - ' " February 1992
— -




b

REF

REBEBUSBHREBLRBERY

" Printed in U.S.A.

NDO00000OO000a00000000000000 00

NSS
NSS

MODEL 220, 222, 224 AND.444 COMPACT TRACTORS -

PART NO.

.33310

33130
32860

32861.

32875

32879

32799
34416

WALBRO CARBURETOR
With Fixed and Adjustable Main Fuel Jet

DESCRIPTION

CARBURETOR ASSEMBLY - 220, 222 (Use C33213]
' CARBURETOR ASSEMBLY - 224, 444 (Use 033214}

. GASKET - carburetormounting '
‘NEEDLE - main fuel adjust._

BUSHING - retaining {natural)

SCREW - throttle and choke plate
PLATE - choke [ 220, 222 )

SHAFT - throttle {includes lever and seal) 220 222 ... ... R
SHAFT - throttle (includes lever and seal)224 494 .o
PLATE-220,222. .. .............. P PR

SPHING idlefuel ... ........... e e PP AP
NEEDLE idle fueladjust ................... S
SPRING -idlespeed ..... ..... [P P KR
SCREW -idlespeedadjust. ... ............. e L.
LEVER -choke................ e e e

JET - main fuel, fixed 220, 222 - ... ...

JET - main fuel, fixed 224,444 .. .. ... e e
GASKET -bowl . ..., oo SRR o L
KIT-float ..... O . e e »

i

LINKAGE - carburstor. . ....... ..... S e TR

BUSHING - retaining {yellow) . .......o...coooo

PLATE-choke ( 224,444 ). ... ... ... ... ... ..ccoviii... -
BALL - chokefriction'....- .......... PR e

BOWL -fuel ... .....: ..... . .

- GASKET - bowl retainlngscfew B B R
SCREW - bowl retaining . . . . . e .
© GASKET -air'cleaner .: ..... e e Lo Cee
KIT - carburetorrepair . ...-.... ~.... ... . ... ... .. ..

i

R February 1992

-’29

REQD .

S T S S g N - e I )




<) MODEL 220, 222, 224 AND 444 COMPACT TRACTORS 3R
CHOKE, THROTTLE AND GOVERNOR
REF. . PARTNO. , DESCRIPTION ‘REQ'D -
1 : c 33411 - CONTROL -throttle .- ... ... ... .o . .. .. . ..., 1
1 C 3312  CONTROL-throttle .............. e e, 1
2 NSS HANDLE - throttle control, orange {use C35291). ... ..«............ : 1
3 C  2b6605* CONTROL-choke .@. ... .. oo it e 1.
3 €. 30076** CONTROL-choke ..................... e e SO 1
4 . C° 730074  HANDLE-choke control, black... |.............. o . 1
c 5 1- © 5 - BOLT-No.10-24x5/8"carriage .............. ............ e C 2
6" 192- 18 LOCK WASHER - No. 10 ... .. .. A 2
7 129- 17 NUT-No. 10-24. o i i 2
A 8 C 27282 LEVER - governor-........ o L O 1
9 M3 17 BOLT-1/4"x1-1/4"N.C.hex .......... ..... [ ! 2
10 195- 518 WASHMER™- 1/4" plated . . ... ... S S BT 2
1 129- 101 NUT-1/4"hex ..o 1
12 KO 235496 CSPRING -governor ... .......veeeos ool 1
T 13 192- 19 LOCKWASHER-1/4"plated........ ... 0.0 . . .. ... ... ... ... 1
14 c 18098 WASHER -thrust ......... ... .....oc i e 1
15 KO 275690 WASHER-wavy. . .... ...... T U S U 1
16 NSS . " CLAMP - swivel, wire (use C32935) ........,.............. N 1.
17 KO 235086 LEVER -speedcontrol ... .......0.0 .. ... ... oo T
18 KO - 235085  ° SPACER -speed controlbracket. .. . :........oooi 0 Lo . 1
19 . KO 235084 BRACKET - high speedstop .- ....._....... e PP 1
20 129- 37 'NUT-No..10-32hex ........... P e g 1
2 -'C° 25020 ~JOINT-ball ........... e e 1
23 - KO 238277 ROD -throttle ............: e T e A, 1
24 “C .. 28670 RING - retaining, throttlerod .. ...................... L e o
25 KO 235476 BUSHING - governor cross shaft -......... .. P b . 1
" 26 - C - 23126 SHAFT -'gbvernpr CrOSS ... ...\ oovenn... e e e “.o. <1
27 . C 28691 BEARING - needle, governar shaft . ... ... .. e e [
28 - c 27274 GEAR ASSEMBLY - governor., ... . [P 1.
29 . TKO 2351255 . SHAFT-governorstub .. .. L. ... ... e 1
30 C 18099 -WASHER - governorstop pin ....... .... T P 1
31 C~ . 28680 PIN -governarstop ...~ ... .. ... C e T - 17
32 KOA 2375h9 BRACKET -throttlecable. . ... ......... ", 0« .. .. o 0 0 1.
34 "KOA 236919 BRACKET -chokecable .- .. ... ... ... .0 ... .. ... .. ... ... 1
35 . 182- . 516 SCREW - No. 10 x 3/8" N.C. fillister head . . ... ... .. P P -
36 . C, 28878 SPACER - shaft {used engine S/N 3173783 and after} .. .. .. I -1
37 . KO 237022 WASHER -spacer. ... .. e e e 1
38 182- 559 " BOLT - No. 10-24 x 3/4" phillips, black. .. ..............0 e 2
39 - KO 235603 CLIP -cable ..... e P 1.
40 C 32880 BUSHING - retaining (natural). . ... .. U S e e 1
41 C 32861 . BUSHING -retaining (yellow} .....7.......... e IR 1
T 42 C. -'32926 ° - LINKAGE-governor......... e e e 1
*Use .before S/N I o i ) Coe L .
**Use S/N and.after: o - B o s !
© 220 - 14091130 222 - 14092090 ‘ Co ' -
224 - 14083065 444 - 14084825 .
-"ENGINE MOUNT PLATES
- REF. PART NO." 'DESCRIPTION . I " - REQD -
N 1 - C 17717 -. PLATE-enginemountL.H..... TN PP 1
2 c |, 17718 PLATE-enginemountR.H. ............. RPTTRPP T . 1.
- 3 c " 20731 MOUNT -engine .. ..wv........ e S 4
.4 C 25556 . WASHER-snubbing ...............0..0............. SR .. 4
B 5 151- ° 539 RIVET -3/168"......0..._..... e e, e 6
- "B 13- 219 BOLT-3/8"x2"N.C.hex............. P 4 .
" -7 +192- 21 LOCKAASHER-3/8".. ... .......... e [ 4
-8 193- |, 56" 7 LOCK WASHER -3/8" countersunk external tooth ... 7........... . 4
g 9 . 164 50 ' BOLT-flathead hexsocket............... 4

Printed in U.S.A. - . S R | February 1992 .,




€ -
3 32 . MODEL 220, 222, 224 AND 444 COMPACT TRACTORS ' . 33
(Dt . S SR o S ‘ - , PTO CLUTCH LINKAGE
REF. ' PART NO. - DESCRIPTION L - . REQD
1 C 29046 KNOB -lever, FTO .......... e e e N
o2, 353- 462 . BUSHING - lever, dashtower .. ............. ............. ... 1
3 c 20093 BUSHING -fliplock . . ..o oo -1
4 132-- 310 PIN - Cotar 178 X 1 e e e 2
4 132-° 320 PIN-cotter 3/32 x 3/ ... . . e 2
5 C 14906 .+ -WASHER- nylon 3/8" (early production) ........................ 2
-6 Cc 19867 SPRING - clutch rod {early productron)| .......................... 2
7 C 27734 | ROD-cluteh ... .. ... . 1
8 'C - 30488 GUIDE - clutchrad .. .00 e 1
-9 131- 1981 | "NUT-lock3/8"'N.C.hex. ... ... .ol 2
10 - 195- 104 WASHER-3/8" .. .. PR 2
T 195- - 137 WASHER - spaces (used on models without hyd WY oo 2
12. 13- 207 BOLT-3/8" x1"N.C.hex......coooeviveiuanen e, P 2"
$13 - C 20053 . BUSHING -nylon ... . cveeeeenees il 2
14 195- 533 . WASHER - 142" . e 1
15 C 29409 LEVER - PTO engaging. ... ......... el S 1
16 C 26264 -BRACKET -support, PTOlever .. ... ... ... ... il 1
17 C 26266 - BUSHING -flange, nylon . ... ... .o ot e e e e 1
18 138- 7 63 - PIN-roll1/8" xT-1/47 e i 1
- 19 C 28288 . WASHER 5pr|ng ............................................. 1
* when replacing early style clutch rod:
1. discard nylon washers and springs
2. also requires (2} 132-320 cotter pins
BN
Printed in U.S.A. T A X : - . February 1992




REF. PART NO.
. C 31024
1 -C 16616
2. . C ' 23677
3 C 29766
3 C 15718*
4 164-  .40*
5. 193 76
B C 15515
7 C 31045
.8 € 23740
9 C  -29735
10 C 15557
11 C 32169
12 . C 16786
13 C 23630
14 C 23625
15 ' C 28677
16 C 24743 -
17 129- 125
18 C . 23627
19 'C. 23624
20 C. 26166 .
21 'C. 29811 .
22 C 31018
23 113- 3
24 131- 934
25 .C 32168
26 1922 19
27 195- 518
28 cC 29772,
29 164-- 541**
30 193- © 95**
31 13- 1207
32 S92 2
33 C 26758
& 34 o132

Printed in U.S.R.'

b

CLUTCH ASSEMBLY (PTO)

DESCRIPTION

CLUTCH FAN Assémaw ‘
FAN - cooling

WASHER - spnng
" KIT - pulley and disc assembly (mcludes item 21)
' KIT - friction disc
" BEARING - ball

HUB - clutch

- NUT - adjust

NUT - 1/27

. MODEL 220 22, 24 AND 444 COMPACT TRACTORS

WASHER - fan 17/32"
BOLT-1/2"-20x5-1/2" N.F.
-20 N.F. lock
GUIDE - adjusting nut
WASHER - spacer:
ARM - engaging -

SPACER - washer .100”"

WASHER - 174"

. YWRENCH - clutch adjust -
SCREW - socket hd. 5/16" -
LOCK WASHER - external tooth

*Use before 5/N-

14091116
14092063

224 - 14093038

444

--14094812

**Use S/N and after:
220 -
22 -

................................

............................................

............................................

WASHER - spacer .650......... PN e PP
" CAM - clutch

............................................

© SPRING -clutchload ... ...l
'SPACER - hub '

CLEVIS - PTO brake e TR ;
BOLT -1/4"-20x3/4"

NUT - 1/4"" - 20 flange lock’
CAM - clutch
LOCK WASHER - 1/4"

....................................

18x3/4"

"BOLT-3/8"-16x1'N.C........ e e e e e
LOCK WASHER-3/8"...... S R L R R T T -
SCREEN-grass . .........ccvuunoio. oo, e .
BOLT-1/4"-5/8" ' \

REQ'D

BPNAEAELNN AR NN NS S a2 NN WR OO ==

February 1992



! o e

. MODEL 220, 222, 224 AND 444 COMPACT TRACTORS 37
- HOOD, FRAME AND GRILLE
' Use hefore S/N:
220 - 14097130 222 - 13092090
224 - 14093065 444 - 14094825,
REF. PART NO. ~ DESCRIPTION A _ "REQ'D
1 C . 26938 FRAME -main (220, 222and 224) .......:...... .........v. .. ... 1.
1 C 26940*% FRAME -main {444) ... .. .. ... .. . i 1
1 c 29717 FRAME - main {220, 222, and 224} shown . ............. ...... ... "1
1 C 29718** FRAME-main{444) ............ e e e o
2 C 26815 . HOOD AND GRILLE ASSEMBLY (includesitem 26) .. .-............ o1
2 .C -30115**  HOOD AND GRILLE ASSEMBLY - (includes item 26} .. ............ o1
3 C . .23%27 '~ LNER-hood........ e e . 1
4 c 22023 HINGE-frame ... ... ... .. it 2
5 C 27508 PIN-attachment.......... s ... ... ... . ..o .o . 2
6 131- 1318 - NUT-lock 1/2" N.F. ..... e e 2
7. 353 - 406 PLUG - hole {(models without hydraubicift) ... .................... 1
8 C. "-18183 . CHANNEL-instrumentpanel . .. ....... 0.0l . 1
9 Cc S 16382 ROD-hoodhinge ... .. .... . ... L 1
10 . 132- 334 . PIN-cotter1/8" x 3/4" . . . . 1
1 . C 16373 PIN-latch. o e 2
12 - C 4137 SPRING-fatch ... ... ... 2
. 13 138 2073 PIN-roll 3/16" x 1-1/4" . e 2
: 14 c 25317 - PAD-footrest, LLH. ... .. . . 1
14 - c 25318 - PAD-footrest, RRH. .. ... .. .. L 1
15 C13 514 _ BOLT-5/16"x7/8"'N.C.hex......... ... . C e s 4
16 192- 720 LOCK WASHER-5/16". .. ... ... ... P .o c4
17 . C 14729 SPACER -frame, rear (444} ............ .. ... ... ... .. ... ...... 2
17 C . 14730 SPACER - frame, rear (220, 222 and224) .. ............ ... ..., 2
‘ 18 - 192- 23 LOCK WASHER-1/2" . .. ... ... S, T 4 .
. " 13 113- 424 JBOLT-1/2"x 1" N.C.hex......... e o 4
t 20 c 24821* SHIELG -heat . ... ... ... .o i e DI 1 >
20 -« C 30143 SHIELD - heat {(shown}. ........... ... S e 1
217 - C 24820* CLIP-batteryholddown . ........... ................... e 1
21 T C. 29308* CLIP -battery holddown . ....... ... ... ..., e 1
22 182- 5477 SCREW-1/4"20x1/2"panhd. ..... . ....... ... ... ... 9
23 0 -1982- 19 ~ LOCKWASHER-1/4" . .................. 7
24 129- 1001 0 NUT-1/47-20 000 e 5
25 C - 26506 COVER-access......... e e L1
26 - C 16361. . HINGE-hood ...................... e e 1
.27 187" 1036 SCREW-1/4"-20x1/2" . ... ... ..... L. e e e . 2
28 C . 29314** ° BUTTON - push, hoodrelease.. ... . . e e e 1
29. - C 20315** * * ROD - push, hoodrelease. . . .:............. e o1
130 " C 30004** - SPRING-release....................... ..., P e
£} C  '33467*»  LATCH-hood ......... . I e PR N o
.*Use before S/N: .
o **Use S/N and after:
- ‘ T 220 - 14068672
o \222 - 14089604 . . . :
224 - 14070707 _ _ - ' i
444 - 14072835 : ' ‘
“ B ‘, - ) *
. Printed in'U.S.A. . : ’ s o . " . February 1’992

)







